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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.88 4.95 9.89 9.95 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 4.81 - 9.89 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 db & RBW 100 kHz RefLevel 20.00 dém  Offset 10.50 db & RBW 100 kHz
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.100 MHz 15.00 dBm ndB down 4.675 MHz ML 1 7B1.85 MHz 14.12 dBm ndB down 4,945 MHz
TL 1 779.542 MHz -10.98 dém ndé 26.00 dB TL 1 779.512 MHz -12.29 dém ndé 26.00 d8
T2 1 784.418 MHz -10.54 dam Q factor 160.5 T2 1 764,458 MHz -11.45 dém Q factor 158.1
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.656 MHz 16.09 dBm ndB down .65 MHz ML 777.524 MHz 15.26 dBm ndB down 9,95 MHz
TL 1 777.125 MHz -9.83 dém ndé 26.00 dB TL 1 777.025 MHz -11.03 dém ndé 26.00 d8
T2 1 787.015 MHz -9.74 dBm Q factor 79.4 T2 1 7B6.575 MHZ -10.69 dém Q factor 78.2
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o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.820 MHz 13.48 dBm ndB down 4.605 MHz ML 7B6.096 MHz 14.51 dBm ndB down 9,59 MHZ
T1 1 779.622 MHz -12.98 dém nds 26.00 d8 T1 1 T77.045 MHZ -11.67 dam nds 26.00 da
T2 1 784.428 MHz -12.38 dém Q factor 162.9 T2 1 7B6.935 MHz -11.52 dém Q factor 75.5
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Report No. : FG1N2419B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.50 4.46 8.99 9.01 - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 451 - 9.03 - - - - -
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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ML 1 7B1.56 MHz 15.65 dBm ML 1 7ED.611 MHz 14.42 dBm
TL 1 779.74226 MHz 10.10 dém Oce Bw 4.495504496 MH2 T1 1 779.76224 MHzZ 8.40 dBm oce Bw 4. 455544456 MHZ
T2 1 784.23776 MHz 10.05 dBm T2 1 784.21778 MHZ 8.53 dbm
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Type | Ref | Trc | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
2 1 761,081 MHZ 15.52 dém ML 7B6.256 MHZ 15.98 dBm
T1 1 777.5245 MHz 9.77 dBm oce Bw £.091008391 MHz TL L TT7.4B45 MHz 10.68 dBm Occ 8w 9.010989011 MHz
T2 1 786,5155 MHz 9.07 dBm T2 1 786.4955 MHz 10.25 dBm
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o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.392 MHz 12.90 dBm ML 763,698 MHz 14.30 dBm
TL 1 779.74235 MHz 6.15 dBm Occ 8w 4.505434505 MHz TL L TT7.5245 MHz 8.03 dam Occ 8w 9.030969021 MHz
T2 1 784.24775 MHz 7.10 dBém T2 1 786.5554 MHz 8.64 dBm
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pectrum (=)|[spectrum )
Ref Level 30.00 dém Offset 10.90 dB Mode Auto FFT Ref Level 30.00 d8m Offset 10,30 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwir
Limit ¢heck PABS Limit ¢heck PA
20 dbifpe—$RURIONS ) INE ABS paks 20 dBipe—FRURLAUS L INL_ARS 24 ﬂ
10 de {l 10 ded H
0 dBm |I‘ 0 dBm I
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39461 MHz -60.02 dem -25.02 d& 763.000 MHz 775.000 MHz 6.250 kHz 763,53347 MHz -60.12 dBm -25.12 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.21174 MHz -48.35 dBém -35.35 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -47.86 dBm -34.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93661 MHz -53.04 dBm -40.04 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.90155 MHz -53.99 dém -40.99 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 20.42 dBm -9.58 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.60 dBm -9.40 db
788.000 MHz 788.100 MHz 30.000 kHz 788.03991 MHz -53.82 dBm -40.62 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04151 MHz -52.89 dém -39.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.55280 MHz -47.75 dBém -34.75 dB 788,100 MHz 703,000 MHz 100.000 kHz 788,40105 MHz ~46.91 dem -33.91d8
793.000 MHz B806.000 MHz 6.250 kHz 800.42208 MHz -£0.21 dBm -25.21 dB 793.000 MHz 806,000 MHz 6.250 kHz 799.42208 MHz -60.05 dBm -25.05 dB.
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@1 Avgpwr [@1 avgPwr
Limit ¢heck PABS Limit Gheck PABS
20 dbipe —$PURIOUS | INE ABS paks 50 dhipe—$BURIOUS JINE ABS DA
10 dBm- 10 dém
[ e
0dB 0 dBm J""‘“ W\"‘""]‘
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Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77488611 MHz -57.85 dBm -22.85 d& 763.000 MHz 775.000 MHz 6.250 kHz 766,70030 MHz -60.24 dbm -25.24 db
775.000 MHz 775.900 MHz 100,000 kHz 775.82313 MHz -38.53 dBm -25.53 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.67657 MHz -47.15 dBm -34.15 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,99995 MHz -43.98 dém -30.598 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.96898 MHz -52.30 dBm -39.30 dB
776.000 MHz 788.000 MHz 100,000 kHz 779.43457 MHz 6.61 dBm -23.39 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,84116 MHz 6.84 dBm -23.16 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,06708 MHz -50.33 dBm -37.33 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.06518 MHz -38.59 dBm -25.59 db
788.100 MHz 793,000 MH2 100.000 kHz 788.26399 MHz -45.02 dém -32.02 di 788.100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -34.61 dBm -21.61 dB
793.000 MHz 806.000 MHz 6.250 kHz 79542208 MHz -60.13 dém -25.13 dB 793.000 MHz 806.000 MHz 6.250 kHz 70325325 MHz -59.83 dBm -24.93 dB
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SPORTON
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LAB.

Report No. : FG1N2419B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

16:00:01

oo
carum ) (=)|(spectrum )
Ref Level 30.00 dém Offset 10.90 dB Mode Auto FFT Ref Level 30.00 d8m Offset 10,30 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvaPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbifpe—$RURIONS ) INE ABS paks 20 dbife—fRURIOUS §INE_ARS | DA ﬂ
10 de F 10 ded H
0 dBm 'I‘ 0 dem ’ \
-10 dB IL -10 dBm — l l
-20 dB ‘} \1‘ -20 dBm - l
SPURTOUS_LINE ABS }l T | SPURIDUS_LINE_ABS_ 7 \
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50 B = s AN i -50 dBm: Zasd f
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.04695 MHz -60.00 dem -25.00 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.27473 MHz -60.26 dBm -25.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.74580 MHz -47.06 dBém -34.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.43741 Mhz -48,15 dem -35.15 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95829 MHz -51.99 dBm -38.59 db 775,900 MHz 776.000 MHz 30.000 kHz 775.96768 MHz -53.50 dBm -40,50 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 19.53 dém -10.47 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 19.94 dBm -10.06 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07358 MHz -54.28 dBm -41.28 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.05849 MHz -52.76 dém -39.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.52832 MHz -47.58 dBém -34.58 dB 788,100 MHz 703,000 MHz 100.000 kHz 788.82602 MHz ~47.30 dem -34.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.81169 MHz -59.98 dBm -24.98 dB 793,000 MHz £06.000 MHz 6.250 kHz 796.11039 MHz -60.10 dBm -25.10 dB
) ] e [ ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.90 dB Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 10.90 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
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0 de I \ 0. dem
-10 dBm — [ l -10 dem —
-20 dBm \ -20 dBm
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-40 dBm {), M"*[\« -40 dBm
-50 dBm : -50 dBm
PRIy Yo J S0
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,99401 MHz -58.12 dBm -23.12 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.27872 MHz -60.05 dBm -25.05 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.72962 MHz -38.56 dBm -25.56 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80784 MHz -47.22 dBm ~34.22 dB
775.900 MHz 776,000 MHz 30,000 kHz 77597967 MHz -43.60 dBm -30.60 dB 775.900 MHz 776.000 MHz 30.000 kHz 77593871 MHz -52.37 dBm -39.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 778,52348 MHz 5.63 dBm -24.37 d& 776.000 MHz 788,000 MHz 100.000 kHz 783,58242 MHz 5.45 dBm -24.55 dB
788.000 MHz 786.100 MHz 30.000 kHz 78809995 MHz -50.63 dBm -37.63 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02592 MHz -38.34 dBm -25.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,23951 MHz -45.08 dém -32.08 d& 788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -33.61 dBm -20.61 dB
793.000 MHz 806.000 MHz 6.250 kHz 79761688 MHz -60.21 dBm -25.21 dB 793.000 MHz 806.000 MHz 6.250 kHz 800.94156 MHz -60.14 dBm -25.14 db
- —
)i (] i
Date 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 13 /5MHz / 64QAM

‘o
ectrum =[] spectrum
Ref Level 30.00 dBm  Offset 10.90 dp Mode Auto FFT Ref Level 30.00 dem  Offset 10,90 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvaPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbe_teueions §ine aps oaks 20 dbine—fRURIOUS L INE_ARS | 24
10 dB P 10 dB ﬂ
0 dBm 'I‘ 0 dem I {
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.01898 MHz -60.26 dem -25.26 d& 763.000 MHz 775.000 MHz 6.250 kHz 766.15884 MHz -60.21 dem -25.21 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.79346 MHz -47.33 dém -34.33 de 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 Mhz -48.73 dem -35.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92962 MHz -51.41 dBm -38.41 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97088 MHz -54.50 dBm -41.50 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 18.55 dBm -11.45 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 18.16 dém -11.94 dp
788.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -5£3.81 dBm -40.81 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00175 MHz -53.40 dém -40.40 dB
768.100 MHz 793.000 MHz 100.000 kHz 790.22692 MHz -47.90 dBm -34.50 dB 788,100 MHz 703,000 MHz 100.000 kHz 788.87008 MHz ~46.00 dem ~33.00 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.57792 MHz -59.99 dBm -24.99 dB 733,000 MHz £06.000 MHz 6.250 kHz 305.53896 MHz -60.17 dBm -25.17 dB
it J 2 [ )i ) (]
Date
o
Spectrur
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém Offset 10.90 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
peitene
0 de ks il 0. dem J M'{
-10 dBm ( E -10 dem — , |
-20 dBm J ! -20 dBm J T
SPURIOUS. LINE ABS 7 T | SPURIGUS_LINE_aBS_ e "-l.\‘
.40 dam { " \“"\mr,_ -40 dBm ™
50 dBm - -50 dem
S0 B J Sl
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | Range U | RBW | Frequenc | Powerabs | ALimit
|___range Low Range Up aguency
763.000 MHz 775.000 MHz 6,250 kHz 774,98401 MHz -58.16 d&m -24.16 dg 763.000 MHz 775.000 MHz 5.250 kHz 769,94705 MHz ~60.25 dbm -25.25 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -37.74 dBm -24.74 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.88606 MHz -47.61 dBm -34.61 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,90005 MHz -42.85 dém -29.85 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,08427 MHz -52.03 dBm -20.93 dB
776.000 MHz 788.000 MHz 100,000 kHz 78134066 MHz 4,35 dBm -25.65 dB 776.000 MHz 785.000 MHz 100.000 kHz 785.89610 MHz 4.86 dBm -25.14 dB
788.000 MHz 788,100 MHz 30.000 kHz 78802772 MHz -51.50 dBm -38.50 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.04510 MHz -38.21 dBm -25.21 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.66 dém -32.66 di 788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -33.25 dBm -20.25 dB
793.000 MHz 806.000 MHz 6.250 kHz 80522727 MHz -60.05 dBm -25.06 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.34416 MHz -59.93 dBm -24.93 dB
- — .
Jj ] i
Date 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
»ectrum =[] spectrum
Ref Level 30.00 dBm Offset 10.90 dB Mode Auto FFT Ref Level 30.00 deém Offset 10.90 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvaPwr
Limit ¢heck PABS Limit ¢heck
20 dbifpe—$RURIONS ) INE ABS  PARS 20 dbife—fRURIOUS §INE_ARS | ﬂ‘
10 de l 10 ded H
0 dBm ‘H 0 dem- J \
-10 dB { |\1 -10 dBm ’ 1
-20 dB f‘ %l -20 dBm { |
SPURTOUS_LINE ABS " T | SPURIDUS_LINE_ABS, [ \
\
-40 dB + o 40 dBm /"
50 da purt Portens” wwf\_,.r 50 dBm A L \‘\"r-
s | cois |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -60.11 dem -25.11 d& 763.000 MHz 775.000 MHz 6.250 kHz 766.17083 MHz -60.22 dem -25.22 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.63342 MHz -48.46 dém -35.46 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.71164 MHz -48.32 dém -35.32 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.87 dBm -39.87 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.03 dBm -41.03 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20.77 dBm -9.23d8 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.64 dBm ~9.36 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.03482 MHz -53.90 dBm -40.90 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09346 MHz -52.92 dém -39.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.13531 MHz -47.62 dBém -34.62 dB 788,100 MHz 703,000 MHz 100.000 khz 788.21503 MHz ~46.98 dBm ~33.08 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.20130 MHz -60.03 dBém -25.03 dB 793,000 MHz 806.000 MHz 6.250 kHz 805.57792 MHz -60.13 dBm 25,13 dB
) ] [ ] i
21
Band Edge / Full RB
o
7
Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dbifie—fPURIOUS JINE ABS | PAR
10 dBem-
0 dem e i
-10 dB ,J ]l
-20 dBs / \
SPURIOUS_ LINE_ABS / T
-40 dBm /r \"'i"“
-50 dem | M
SR
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -53.02 dim -24.92 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,69995 MHz -41.06 dBém -28.06 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93391 MHz -47.57 dBm -34.57 d8
776.000 MHz 788,000 MHz 100.000 kHz 783,51049 MHz 3.66 dBm -26.34 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03881 MHz -42.71 dBm -29.71 dB
788.100 MHz 793,000 MHz 100,000 kHz 798.27867 MHz -37.70 dBém -24.70 d&
793.000 MHz 806,000 MHz 6.250 kHz 793.09740 MHz -58.83 dBm -23.83 d&

Date: 21.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

=)

Spectrum

Ref Level 30.00 dBm Offset 10.90 dB Mode Auto FFT Ref Level 30.00 deém Offset 10.90 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbifpe—$RURIONS ) INE ABS paks 20 dbife—fRURIOUS §INE_ARS | 1
10 de NI 10 ded ‘I|
0 dBm H 0 dem- H
-10 dB —] J !’ -10 dBm I \
-20 dB II -20 dBm I 'L
SPURTOUS_LINE ABS T | SPURIOUS_LINE_ABS, ] !
-40 dB / 40 dBm
oot el L, L \wr-'
50 B i -50 dBm ¥
| e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.47053 MHz -59.97 dem -24.97 d& 763.000 MHz 775.000 MHz 6.250 kHz 769.27572 MHz -60.33 dem -25.33 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.80604 MHz -47.18 dBm -34.18 di 775.000 MHz 775.900 MHz 100.000 kHz 775,41043 MHz -47.82 dem -34.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97418 MHz -53.16 dBm -40.16 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54,52 dBém -41.52 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 19.85 dém -10.15 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.00 dBm ~10.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.07028 MHz -53.56 dBm -40.56 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.06439 MHz -52.46 dém -39.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.89545 MHz -47.71 dBém -34.71 dB 788,100 MHz 703,000 MHz 100.000 khz 788.85620 MHz ~47.26 dem ~34.26 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.09740 MHz -60.10 dBm -25.10 di 793,000 MHz 806.000 MHz 6.250 kHz 703.01048 MHz -59.86 dém -24.96 dB
) ] [ ] i
21 16:14:12
Band Edge / Full RB
o
7
Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PAES
20 dbifie—fPURIOUS JINE ABS | PAR
10 dBem-
0 dBm I b ] >
-10 dB l i
-20 dBs ) \
SPURIOUS, LINE_ABS '\_‘
-40 dBm r = \\
-50 dém |
S0HE
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 770.71429 MHz -53.83 dBm -24.83 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88427 MHz -40.76 dBm -27.76 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.94530 MHz -46.11 dBm -33.11d8
776.000 MHz 788,000 MHz 100.000 kHz 779,55445 MHz 2.44 dBm -27.56 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.01074 MHz -42.29 dim -29.29 dB
788.100 MHz 793,000 MHz 100,000 kHz 78810734 MHz -37.10 dém -24.10 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.29221 MHz -59.39 dBm -24.39 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto FFT

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 10,90 de

Mode Auto FFT

(@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbie—$RURIOUS JINE ABS pAKS 20 dBipe—FRURLAUS L INL_ARS
10 de FI 10d8 ‘n
0 dBm ” 0 dem- ’
10 das “ -10 dBm /
20 dB: ,If ! -20 dBm {
SPURTOUS_LINE ABS ( IL | SPURIOUS_LINE_ABS_ J
-40 40 dBm
] . W
-50 di: . i ""‘ 50 dBm
o e s | |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.41459 MHz -60.06 dBm -25.06 dB 763.000 MHz 775.000 MHz 6.250 kHz 769.51548 MHz -60.16 dBm -25.16 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.80964 MHz -48.51 dem -35.51 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.07238 MHz -48,51 dem -35.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90495 MHz -53.40 dBm -40.40 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.91993 MHz -53.97 dbm -40.97 dB,
776.000 MHz 788.000 MHz 100.000 kHz 777.60040 MHz 18.54 dém -11.46 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.4115% MHz 18.67 dBm -11.33 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.00694 MHz -54.10 dem -41.10 de 788,000 MHz 788,100 MHz 30.000 kHz 7BB.05460 MHz -53.65 dBm -40.65 dB
788.100 MHz 793.000 MHz 100.000 kiHz 788.53322 MHz -47.62 dBm -34.62 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.25902 MHz -47.87 dem -34.87 d&
793.000 MHz 806.000 MHz 6.250 kHz 805.37013 MHz -60.19 dBm -25.19 dB 703,000 MHz £06.000 MHz 6.250 kHz 794,31818 MHz -60.17 dBém -25.17 dB.
) ] e ] i

16

BER

Band Edge / Full RB

Ref Level 30.00 d&m
SGL Count 100/100

Offset 10.90 db

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck PABS

20 dbife—FRURIONS | INE ABS DAk

10 dBem-

0 dBm [

-10 dB —] |

-20 des ]

SPURIOUS, LINE ABS J T

40 dBm J,- \"1""‘ \“‘"\.\.\ﬂ

-50 dém |/\

SR

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 766.38601 MHz -60.05 dem -25.05 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.75210 MHz -41,88 dBm -28.88 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.97967 MHz -46.56 dBm -33.56 dB
776.000 MHz 788,000 MHz 100.000 kHz 78349850 MHz 1,76 dBm -28.24 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.00984 MHz -41.96 dBm -28.96 dB
788,100 MHz 793,000 MHz 100.000 kHz 788,21993 MHz -37.46 dBm -24.46 dg
793.000 MHz 806,000 MHz 6.250 kHz 793.22727 MHz -59.76 dBm -24.76 dB
JU J -
Date: 21.C
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Spectrum e pectrul o
Ref Level 0.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 10,90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
Paks Limit 'thrrk
INE_ABS PABS _10 &dne Imm[()lm INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBy -30 dBm
40 dBm -40 dBrm
" - g W » B L i W SN
" , P .
-50 dBm -50 dBm =
e .
-70 dBm
-80 dBrm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 640.67046 MHz -57.68 dBm -44.68 dB 30.000 MHz 763.000 MHz 100.000 kHz 627.91711 MHz -57.85 dBm -44.85 dB
806,000 MHz 1.000 GHz 100.000 kHz 975.05299 MHz -57.06 dBm -44.06 dB 806,000 MHz 1,000 GHz 100.000 kHz 843.16506 MHz -57.07 dem -44.07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94326 GHz -46.68 dBm -33.68 db 1.000 GHz 3,000 GHz 1.000 MHz 2.48088 GHz -46.59 dBm -33.69 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.92186 GHz -42.10 dBm -29.10 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94036 GHz -42,03 dBm -29.03 d&
T o il
( )i J7 Ready TN el A\ ) J b
: 21.DEC.2021 16:05:1 : 21.DEC.2021 16:05:52
oI
v
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrwr
Limit (Lhmk PAES
i PABS
10 ééne i PURIOUS_JINE_ABS B
| SPURIOUS_LINE_/
-20 dBs
-30 dBr
-40 dém
[B———— ——
. GO e taainatd
-50 dém —
|
-70 dBém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 634.75798 MHz -57.74 dem -44.74 d&
B06.000 MHz 1.000 GHz 100.000 kHz 978.59260 MHz -57.29 dim -44.29 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,95426 GHz -46,70 dBm -33.70 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91986 GHz -42.05 dBm -29.05 d&
il
JL J
Date: 21 16 29
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spect 1 n:vn
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit (Lhm k PARS
jne _$PURIOUS_JLINE_ABS PABS
-10 EH i
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
" e adl
-50 dém
-70 dBém
-80 dBm
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 627,37961 MHz -57.49 dem -44.49 de
B06.000 MHz 1.000 GHz 100.000 kHz 948.28768 MHz -57.02 dBm -44.02 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,96526 GHz -46.54 dBm -33.54 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97135 GHz -42.17 dBém -29.17 dé
~r - R
JL J t L
Date: 21
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samranas. FCC RADIO TEST REPORT Report No. : FG1N2419B
Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0047
40 Normal Voltage 0.0042
30 Normal Voltage 0.0142
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0115
PASS
-10 Normal Voltage 0.0169
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0138
20 Normal Voltage 0.0000
20 Battery End Point 0.0051
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-15 of 15
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.01 5.86 6.46 PASS
TEL : 886-3-327-3456 Page Number : A17-1 of 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 17 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 17 / 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 10,90 d& Ref Level 30.00 dém  Offset 10,90 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
—— - —"
N iy -
0, T 0,
>
00 - 00 -
\ 3t
Y §
i
1E- - 1E-
\
5 X
1 Y
1 L| 1 1
1 1 +
i
i
1
\ i
i
CF 710.0 MHz Mean Pwr + 20.00 di CF 710.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2102 cbm 26,78 dbm 5.75 dB 2.46 dB 4.26 dB 5.01 dB 5.45 dB Trace 1 | 19,67 cbm 26,58 dbm 5.72 dB 3.04 d8 4.93 dB 5.85 dB 5.43 dB
= — L —
JL CERRREE ] J BRRREEEE e
Spectrum b
Ref Level 30.00 dém  Offset 10,90 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view
i
o e
s B
s
00 —
%
g
164 A
N
X
|
1 5
1
|
f
|
1
CF 710.0 MHz Mean Pwr + 20.00 di
C y G Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.04 cbm 26,66 dbm 7.62 dB 3.04 dB 5.15 dB ©.46 0B 7.22 dB
e —
CERRREE ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.92 4.89 9.79 9.67 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 4.96 - 9.79 - - - - -
TEL : 886-3-327-3456 Page Number : Al7-3 of 15
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 17
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.72 dBm| ™Il 13.97 dBm)|
709.53000 MH?Z| 710.69900 MHz
= ‘%— ndB 26.00 dB| « Mnds 26.00 dB|
04 \ N B 4.915000000 MHZ 104 A cr M P PBY P prein, 4.885000000 MHZ]
T Q factor 144.4 7 Q factor Y 145.5]
i |
od 1 0 k
74 ] J o
BUE! T -10d =
20 d \ 20 di / \
\ / \
\ A
P I SRV WY ~ v T
50 df -50 di
60 d -60 db
CF 710.0 MHz 1001 pts Span 10.0 MHZ CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 709.53 MHz 14.72 dBm ndB down 4.915 MHz ML 710.699 MHz 13.97 dém ndB down 4,585 MHz
TL 1 707.542 MHz -11.16 dém ndé 26.00 dB TL 1 707.552 MHz -11.87 dém ndé 26.00 d8
T2 1 712.458 MHz -11.17 dém Q factor 144.4 T2 1 712,436 MHz -12.20 dém Q factor 145.5
L ) - L )i ) L

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.33 dBm| ™Il 15.51 dBm)|
712.8970 MHz| 709.6400 MHz
20 M1 20
I ndg ¥ 26.00 dB| 26.00 dB|
04 A bl Inunsnie’ il T AVAAGR SN 9.790000000 MH_| 104 ~ 9.670000000 MHZ]
Q factor \ 72.8| 7 Q factor ‘\ 73.4
/ \ J
od ‘\ 0d +
o J ¥ 04 i
/ \ /
20 d 20 di
Jf I H"
D e A b T
< AT e i v
-40d -40 d
50 df -50 di
60 d -60 db
CF 710.0 MHz 1001 pts Span 20.0 MHZ CF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.857 MHz 16.33 dBm ndB down .75 MHz ML 70964 MHz 15.51 dBm ndB down 9,67 MHZ
T1 1 705.025 MHz -9.29 dBm nds 26.00 d8 T1 1 705.1BS MHzZ -10.63 dBm nds 26.00 da
T2 1 714.815 MHz -9.51 dBm Q factor 72.8 T2 1 714.855 MHz -10.39 dém Q factor 73.4
L I ) - ( It ] I

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

pectrum
Ref Level 30.00 dém  Offset 10,90 db & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.56 aBm)| ™Il 19.47 aBm|
710.96000 MH?Z| 713.2970 MHz
20 20 1
41 ndB 26.00 dB| nds MY 26.00 dB|
» A . o AR, BR e, 4.955000000 MHz| " A A BT 9.790000000 MHz|
1 7 = G factor " ™ 143.4 o 7 Q factor 72.9)
od { od /
- \, |
04 _’: e 10 di T
20 d Jf \ 20 d "
/ ﬁ —
. e _ - 30 Bt o / e -
O b
-40d -40 d
50 df -50 di
60 d -60 db
CF 710.0 MHz 1001 pts Span 10.0 MHZ CF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.38 MHz 12.56 dBm ndB down 4.955 MHz ML 713.297 MHz 14.47 dBm ndB down 9,79 MHZ
TL 1 707.512 MHz -13.54 dBém ndé 26.00 dB TL 1 705.165 MHz -12.29 dém ndé 26.00 d8
T2 1 712.468 MHz -13.47 dém Q factor 143.4 T2 1 714.955 MHz -12.00 dém Q factor 72.3
L I ) - L I ) L
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FCC RADIO TEST REPORT

Report No. : FG1N2419B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.48 4.49 8.99 8.95 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 4.46 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number : Al7-50f 15
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SPORTON LAB.
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LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 15.49 dBm| 1491 dBm|
711.08900 MHzZ| 710.65900 MHz
= 4.475524476 MHZ| « 4.485514486 MHZ]
e [ P n wd EE SIS YL SaSAY i
! /
od : od
/ /
BUE! -10d
[ /
20 d j 20 d f
-0 f -0 o e
per Py eeentil A -~/ b
-40d -40 di
50 df -50 di
60 d -60 db
CF 710.0 MHz 1001 pts Span 10.0 MHZ CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.088 MHz 15,43 dBm ML 710.659 MHz 14.31 dBm
TL 1 707.77223 MHz 8.85 dém Oce Bw 4.475524476 MHz T1 1 707.76224 MHzZ 8.26 dBm oce Bw 4. 485514486 MHZ
T2 1 712.24775 MHz 9.81 dbm T2 1 712.24775 MHz 8.81 dbm

L )i

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.04 dBm| ™l 15.60 dBm)|
0 . 708.3020 MHzZ| - 711.8790 MHz
_ £.991008991 MHZ 951048951 MHZ]
T8 BN N VS
10d 5 104d
/ /
od od .
[ / \
104 1 ! 04 /r 1
A \
{ | / [ -
q e | \ AL \ A, .
- v v P e -a0-tiege
-40d -40 d
50 df -50 di
60 d -60 db
CF 710.0 MHz 1001 pts Span 20.0 MHZ CF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.302 MHz 16.04 dBm ML 711,379 MHz 15.60 dBm
TL 1 705.4845 MHz 9.78 dém Oce Bw 8.991008991 MHz TL 1 705.5045 MHz 7.74 dBm Oce Bw 8.951048951 MHZ
T2 1 714.4755 MHz 10.71 dBm T2 1 714.4555 MHz 9.47 dbm
L I ) - ( It ] I

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.76 dBm| ™Il 14.56 dBm|
0 709.14100 MH?Z| - " 713.9970 MHz
At Occ B 4.455544456 MHZ Oce B 9.010989011 MHZ]
T ™ P I A
10 df Lo . = ot 10 d = = -
/ \ [
od od /
] | ]
04 ‘\ 10 d ]
20 d \ 20 di !
- / A ]
a0 - I 7 = =208
N
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHZ CF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 709.141 MHz 12.76 dBm ML 713.397 MHz 14.55 dBm
T1 1 707.77223 MHz 7.57 dam oce Bw 4. 455544456 MHz T1 1 705.5245 MHz 8.73 dBm oce Bw 9.010989011 MHZ
T2 1 712.22777 MHz 5.52 dém T2 1 714.5355 MHz 9.68 dbm

L ) ]

L I
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SPORTON LAB.
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Report No. : FG1N2419B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

=)

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Swesp

SGL Count 100/100

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 10,90 d& Mode Auto Sweep

@1 AvagPwr
heck PAES | SPURIGUE CHBEKABS PABS
$PURIOUS_) INE_ABS pABS o0 ghine _fPURIOUS LINE ABS | | PABS
) f\
[\ oo /
i I
0dBm ) \1 0 dBm / \
-10 dam . -10 dBm T
SPURIOUS. [TWEL 285 B [
20 dBm -20 dem
o
n E
30 ¢B 1 V\ ﬂl 30 dBm J{\l 7
- | |
40 dBm f{ ‘ [ ,ﬂmlm% L } L hl,ri N
50 e A / Al 0 dBr—h A \ ny
m Y L m— e ] \
§ e — _J L \“\._, - 4N
Ak -60 dBm —
Start 690.0 MHz 3008 pts Stop 709.0 MHz | | | 'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Pawer Abs | ALimit Range low |  Range Up RBW | Frequency |___powerabs | ALimit
690.000 MHz 702.900 MHz 100.000 kHz 703.89306 MHz -23.48 dem -20.48 de 711,000 MHz 716.000 MHz 100.000 kHz 715.65285 MHz 20.42 dBm -9.58 dB
703.300 MHz 704.000 MHz 30.000 kHz 703.99855 MHz -26.56 dBm -13.56 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz ~26.57 dem “13.57 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.33716 MHz 20.53 dem -0.47 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.73 dbm -20.73dB
) ] ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
1 b 5 5 3 Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm:
4...1 - MW‘-«W\
0 dB f \ o dBm. T
-10 dBm l A‘(m dBm |
SPURIOUS_LINE_ABS l ‘ \
20 dBm ﬂ‘ 1l rz0 dem \.
.30 dBm } -30 dBm iL
-40 dBm 4 -40 dBm 1
L A = R R N
50 dBm — — 50 dem
=80 BT -60 dBm
Start 690.0 MHz 3003 pts Stop 700.0 MHz |||l start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz 38,80 dBm -25.90 d& 711.000 MHz 716.000 MHz 100.000 kHz 712,73077 MHz 6.37 dBm -23.63 db
703.900 MHz 704.000 MHz 30,000 kHz 70399725 MHz -34.25 dém -21.25 di 716.000 MHz 716.100 MHz 30.000 kHz 716,00325 MHz -33.41 dBm -20.41 dB
704.000 MHz 709,000 MHz 100.000 kHz 708,30320 MHz .60 dBrm -23.40 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.50 dBm -24.59 dB
i - ¥ —_—
Date: 21.DEC.2021 16:53:59
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =[] spectrum T
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Swesp Ref Level 20.00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PAES | SPURIGUE CHBEKABS PABS
SPURIOUS_| INE_ABS PARS o0 dhine _FPURIOUS LINE_ABS | PARS
I I
| 108 { \
0dBm " ‘\ 0 dBm B
-10 dBm -10 dBm: “
SPURTOUS_[TVE 285 f i H |
20 dBm t 20 dem 1
! k L]
30d8 } -30 dBm
| §
40 dBm A vll‘ [|‘ d fl T
50 dém - L -\,lwl ! d 0 1 " \
- S (L= el WY M A
. A et —l - \-__M_"A_*_.«) W—
a 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emizsions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
690,000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -34.55 dBm -21.55 dB 711.000 MHz 716,000 MHz 100.000 kHz 715.65784 MHz 20.10 dem ~0.90 dB
703.500 MHz 704.000 MHz 30.000 kHz 703.99935 MHz -26.71 dém -13.71 dB 716,000 MHz 716.100 MHz 30,000 khz 716, 00445 MHz Z27.67 dbm 1467 B
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 19.69 dBm -10.31 dB 716,100 MHz 725,000 MHz 100,000 KMz 216, 10445 WMH= 35 11 dBm oz 11 dB
) ] ) e [ ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PABS | SPURIGHEGHBEKARS_ PABS
i B 3 3 A Line _$PURIOUS_LINE_ABS PASES
20 ghine —FPURIOUS_LINE_ABS 20 ok
10 dBm 10 dBm
"
(ia L g T " Wt R e bk
0 dB ’h' \E 0 dem i
|
\I HilN t
-10 d8m 0dBm
SPURIOUS_LINE_ABS / \ \
20 dBm f 20 dBm +
-30 dBm l+ -30 dem lk
-40 dBm = 40 dem l'{L.-—.*
[ E—— 1 b |
50 derm —— -50 dem
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -39.03 dBm -26.03 d& 711.000 MHz 716.000 MHz 100.000 kHz 713,25025 MHz 5.67 dBm -24.33 dB
703.500 Mz 704.000 MHz 30.000 kHz 703.99705 MHz -34.85 dém -21.85 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01314 MHz -34.85 dBm -21.85 dB
704.000 MHz 709.000 MHz 100.000 kHz 707,08941 MHz 5.66 dBm -24.34 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.75 dBm -23.75 db
1 ] i
Date:z 21. 16:54:54
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SPORTON LAB.
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Report No. : FG1N2419B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =[] spectrum T
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Swesp Ref Level 20.00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr
heck PAES | SPURIGUE CHBEKABS PABS
SPURIOUS_| INE_ABS PABS o0 dhine _FPURIOUS LINE_ABS | PARS
0 i
| 10d8 { 1
0dBm {; ‘l 0 dBm { I\\
-10 dBm T -10 dBm: f
-20 dam . -20 dBm
30d8 J klh p -30 dBm ,\ -H\
40 dém A Tt ~dem }
/ | M \1\
50 dém ; oldem
I A,
NN RSSOV Y B N M R, i ] wwj Mo “kN.“J{ oo N |
e 60 dem R

Start 690.0 MHz 3003 pts Stop 709.0 MHz | || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emizsions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

650.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -36.47 dem -23.47 de 711.000 MHz 716.000 MHz 100.000 kHz 715.64765 MHz 18.25 dém -11.75 dB

703.500 MHz 704.000 MHz 30.000 kHz 703.99795 MHz -25.02 dém -16.02 dB 716,000 MHz 716,100 MHz 30,000 khz 716, 00005 MHz 28,06 dbm 15096 db

704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 18.35 dBm -11.65 d& 716,100 M2 725.000 MHz 100,000 KMz 716, 10445 MHz ~35 80 dBm o5 80 db

) ] ) e [ ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(Specum | =) (‘spectrum
Ref Level 30.00 dbm _ Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
1 y s s A Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
10 dem 10 dBm:
~ ~
ih v i i ta 1Y
ods /f L o/dem f
|
-10 dBm 0 dBm: -
SPURIOUS_LINE_ABS ‘ \
20 dem J 20 dBm h
30 dBm } -30 dem {
-40 dem — 40 dBm = —
50 dam — 50 dBm [
e
__‘,,_—W—"""’— \\-
So-tBft -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz ||[Fstart 711.0 Mnz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Range Low Range Up | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -39.76 dBm -26.76 dB 711.000 MHz 716.000 MHz 100.000 kHz 712.70080 MHz 4.50 dBm -25.10 db
703.900 MHz 704.000 MHz 30.000 kHz 703,99995 MHz -36.09 dBm -23.09 d& 716.000 MHz 716,100 MHz 20,000 kHz 716,00315 MHz -36.42 dBm -23.42 de
704.000 MHz 709,000 MHz 100,000 kHz 706.12537 MHz 4.61 dBm -25.39 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.90 dBm -23.90 dB
I - ¥ —_——
Dater 21. 7:14:09 T:l6:41
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SPORTON LAB.
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Report No. : FG1N2419B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

(=)

Ref Level 30.00 dBm Offset 10.90 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

offset 10,90 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Jheck PAES SPURIHIE QHEEK ABS PABS
X : . 'AES Line _$PURIOUS_| INE_ABS_| PABS
20 AE\:TF PURIOUS INE_ABS PASS 20 dBm
| »
10 der 1 10 dém {
0dBm '\ 0 der j I
10 de 1
I 0 J| )
LINE_ABS
_LINE_ABS_ i
/"l \ -20 dBm: f \
-30 derr I
ol o 1
Al NG A Y i
,\/——lWJ Wl k ,f" I S—
-60 derr
Start 690.0 MHz 3003 pts Stop 714.0 MHz | | Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | __Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -37.99 dBm -24.99 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.42557 MHz 20,37 dem -0.63 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99316 MHz -34.74 dBm -21.74 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00125 MHz -39.06 dBm -26.06 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.59441 MHz 19,98 dBm -10.02 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -41.82 dBm -28.82 dB.
Y
i ) we ] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I:%:I Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 avgPwr
heck PARS | SPURLGNIGS CHEEKARS ;-n%‘s
sPURIOUS_| INE_ABS_| PaBS 20 dhine —FPURIOUS LINE_aBS PABS
10 dB
O e e s, B et s e LS
I T
\ |
-10 dBm -1p dem -
SPURIOUS_LINE_ABS_ \ l
-20 dBm IL -40 dem \ﬁ
-30 dBm 7 ffs dem \]1
-40 dBm Pl 40 dB
[ E—— e T "\.h___ﬁ__.__*,.a._,—w\
50 dBm S - 50dB
i —
e
-60 dBm
Btart 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -38.00 dBm -25.00 dB 706.000 MHz 716.000 MHzZ 100.000 kHz 712.29870 MHz 3.07 dbrm ~26.03 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99815 MHz -39.78 dém -26.78 di 716.000 MHz 716.100 MHz 30.000 kHz 716.03012 MHz -41.12 dBm -28.12 db
704.000 MHz 714.000 MHz 100.000 kHz 707.46154 MHz 3.82 dBm -26.18 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.84 dBm -26.84 dB
~r —_—
2 17:04:32 Date 17:10:47
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Report No. : FG1N2419B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

N oo
ectrum | Spectrum v
Ref Level 30.00 dBm Offset 10.90 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@1 AvgPwr @1 AvgPwr
Limit Jheck PARS SPURIHIE QHEEK ABS PABS
y ; ; ABS Line _$PURIOUS_| INE_ABS PABS
20 AE\:TF PURIOUS INE_ABS PAES P 20 dB:’Vl'lL = - 4 |
10 der \ 10 dam {
0dem \ 0 derr J \
1 10 de
\ IR
_LINE_ABS_ |
’ \| -20 dBm - ‘\
i - -30 derr /r T
| [ ]
i 40 dB Al
J \«"IIL 4 A M?‘f‘” - h\ﬂﬁ {'\f\fﬂ \X\
| A
\q!W\/m\,J ,a'v"mM Wy J\JL"M v U'\/-.w\,.,ﬂr-‘ L INDW TYER PR \“‘-m._ S
-60 dEn
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | __Powerabs | aLlimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -43.26 dBm -30.26 dB 706.000 MHz 716,000 MHz 100.000 kHz 715,38561 MHz 19,62 dBém -10,38 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99456 MHz -39.95 dBm -26.95 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00235 MHz -41.44 dBm -28.44 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.58442 MHz 20.17 dBm -9.83 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -43.19 dém -30.19 dB
Y
i ) e I ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I:%:I Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 avgPwr
heck PARS | SPURLGNIGS CHEEKARS ;-n%‘s
sPURIOUS_| INE_ABS_| PaBS 20 dhine —FPURIOUS LINE_aBS PABS
10 dB
e it o "Pw |t s Ao b e S MRS gty e
’ \
-10 dBm -1 dBm
SPURIOUS_LINE_ABS_ \ \
-20 dBm L -4 dem L
-30 dBm f 0 dem k\-
-40 dBm { 40 dB {
I e —
-50 dBm - 50dB
—1 | S
-60 dBm
Btart 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -40.09 dBm -27.08 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.52048 MHz 2.72 dbm ~27.28 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99895 MHz -41.85 dBm -28.65 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -41.11 dBm -28.11 dB
704.000 MHz 714.000 MHz 100.000 kHz 708.23077 Mhz 2.92 dBm -27.08 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.97 dBm -25.97 dB
~r —_—
2 7 Date 17:11:42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum @] || Spectrum L
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 20.00 dem  Offset 10,90 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIOIE CHHERARS, pabs
Line _§PURIOUS_|LINE_ABS PARS Line $PURIOUS | INE_ABS | PABS
20 dém 20d
10 dBm \ 10 dém (
0 dem 0 dBm 1
10 dBm -10 dBm. {
SPURIOUS_LINE_ABS_ " \ / “
-20 dBm J -20 dBm rJ v
-30 dBm K li -30 dBm j \‘I
-40 dgm )I iﬂ 40 dBm. fh 't\
-50 dBm // ﬂl‘\,\h‘”t UM\\JJLW 50 dBm n R + .‘\\
| Meresinn o ey e \j,,f‘v‘\""wf Moo= NS o,
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
650.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -44.71 dBm -31.71 dB 706,000 MHz 716.000 MHz 100.000 kHz 715,44555 MHz 18,84 dBm -11.16 dB
703.900 MHz 704,000 MHz 30.000 kHz 70399625 MHz -40.81 dBm -27.81 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -42.40 dBm -29.40 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 18.80 dBm -11.20 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -45.57 dém -32.57 dB.
Y
i ) e ] [

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectu = [ spectrum
Ref Level 30.00 dbm _ Offset 10.90 dg Mode Auto Sweep Ref Level 30.00 dém Offset 10.90 dg Mode Auto Sweep
SeL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
T | SPURIGHE CHNEKARS
5 § 5 L SPURIOUS_) INE_ABS,
20 n!a‘r'"m PURIOUS_) INE_ABS 20 dime
10 dem 10dem
R
0 dBm - 2 0 gém:
\
-10 dém | -1 dém
SPURIOUS_LINE_ABS_ \ \
20 dBm kﬂ -0 dem 1
-30 dam H 0 dem w\
-40 dBm: f -40 dBm "
S ¥
I
-50 dBm -50 dBm:
-
60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit | Range Low Rangeup | RBW | Frequency |__Powerabs | ALim|
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -41.56 dBm -28.56 dB 206.000 MHz 716,000 MHZ 100,000 kHz 711.47952 MHz 2.10 dBm —57.90 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -43.80 dBm -30.80 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.00325 MHz -42.18 dBm -20.18 dB
704.000 MHz 714.000 MHz 100.000 kHz 708.18082 MHz 1.69 derm -28.31 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -30.34 dm -26.34 dB
)l i o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

[ spectru i
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PAES Limit fheck
INE_ABS PAES -10 4iRE—RURIOUS LINE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 der -40 dBm .
. I e e Y o NP N . - -~
-50 dBm -50 dBm
» _a
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 633.57927 MHz -57.51 dBm -44.51 dB 30,000 MHz 630.000 MHz 100.000 kHz 631.22945 MHz -57.64 dBm -44.64 dB
725.000 MHz 1.000 GHz 100.000 kHz 949.20222 MHz -56.94 dBm -43,94 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.33236 MHz -57,03 dBm -44,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.58 dBm -33.58 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49888 GHz -46.51 dBm -33.51d8
3.000 GHz 7.000 GHz 1.000 MHz 6.77178 GHz -41.93 dBm -28.93 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.94826 GHz -41,92 dBm -28.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37116 GHz -43.28 dBm -30.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36816 GHz -43,37 dBm -30.37 dB
hid bl
{ L J e L L J wa
: 21.DEC.2021  16:5° : 21.DEC.2021 1615
o
v
Ref Level 0.00 dém Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i Es
10 &éu'g i PURIOUS JINE_ABS PAB
| SPURIOUS_LINE
-20 dBém
-30 dBm
-40 dBm
. . rpmn, "
-50 dBm =
-
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 689,97500 MHz -55.22 dbm -42.22 dB
725.000 MHz 1,000 GHz 100.000 kHz 955 43451 MHz -57.37 deém -44.37 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -46.11 dBm -33.11 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -41.62 dBm -28.62 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.37866 GHz -43.29 dBm -30.29 dB
i
JU J (] b

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 17 / 10MHz

n 7 Spe m
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1lwnrk Limit §heck
e SPURIOUS LINE_ABS e JRIOUS_|INE_ABS
-10 A -10 e
: TN [ SPU S_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
- = S U WP " o, e v W -
. 50 dBm
—
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz | |[| Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 633.62927 MHz -57.91 dBm -44.91 dB 30,000 MHz 630.000 MHz 100.000 kHz 630.72949 MHz -57.85 dBm -44.85 db
725.000 MHz 1.000 GHz 100.000 kHz 931.83428 MHz -57.25 dBm -44.25 dB 725,000 MHz 1,000 GHz 100.000 kHz 998.73979 MHz -57.32 dBm -44,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89425 GHz -46.68 dBm -33.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96426 GHz -46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -41.67 dBm -28.67 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.03187 GHz -41.,35 dBm -28.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36916 GHz -43.44 dBm -30.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -43.25 dBm -30.25 dB
l )i ) 0. J [l ) e
1 17:06:03 1 17:08:01
Spectrum [nvn]
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘f}- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBm
" P g,
-50 dem =
a
[
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 636.77903 MHz -57.77 dém -44.77 dB
725.000 MHz 1.000 GHz 100.000 kHz 922,89827 MHz -57.17 dem -44.17 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -46.65 dBm -33.65 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -41,92 dBém -28.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37616 GHz -43.33 dém -30.33 d&
i
JL J

Date:

21.
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samranas. FCC RADIO TEST REPORT Report No. : FG1N2419B
Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0227
40 Normal Voltage 0.0075
30 Normal Voltage 0.0125
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0155
0 Normal Voltage 0.0118
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0162
20 Normal Voltage 0.0000
20 Battery End Point 0.0156
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A17-15 of 15
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samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.01 5.91 6.49 PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 35

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

LTE Band 25/ 20MHz / QPSK

Middle Channel / Full RB Middle Channel / Full RB

LTE Band 25/ 20MHz / 16QAM

k2 Spectrum k2
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
——— —
N e
o B te o S
>
00 00 A
\ A4
\ b
5
. Y
14 Y 1E4 A
y
Y \
t \
1 3 E c
\I %
|
!
1
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,96 cbm 26,64 dbm 5.85 dB 2.36 dB 4.26 dB 5.01 dB 5.59 dB Trace 1 | 20,10 cBm 26,68 dbm 6.76 dB 2.93 dB 4.90 dB 5.91d8 5.43 dB
e — —
JL [ CEEREEE N | CEERERE

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view
S
e
o o
00
T
5
5
1E- -
N
"
3
Y
1
.\
1
!
CF 1.88 GHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1559 cbm 26,79 dbm 7.80 dB 3.04 0B 5.07 dB ©.49 dB 7.33 dB
e —
J AR

TEL : 886-3-327-3456 Page Number 1 A25-2 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.22 1.20 3.04 3.07 4.88 4.82 9.89 9.95 | 14.69 | 14.54 | 19.18 | 19.02
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH 1.23 - 3.01 - 4.92 - 9.69 - 14.18 - 19.02 -
TEL : 886-3-327-3456 Page Number : A25-3 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 25

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il : ™Il 17.66 dBm)|
1.88003920 GHz 1.87994690 GHz
= F‘ ndB 26.00 dB| « ndB 26.00 dB)|
04 [INANAA A e i 1.219600000 MHz| 104 e v“"-‘/‘M-m-\f“\\ 1.200000000 MHz]
Qfactor | 1541.5 / Q factor 1566.5)
0 di 0 ;
f H
T ¥ ;
o i o / i
! / \
d I i / A
20 20 T
/ ” \
N e [ UV —
N LA N »
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L BE0039Z GHz 15.24 dBm ndB down 1.2186 MHz ML 1.5750469 GHz 17.66 dém ndB down 1.2 MHz
TL 1 1.B793958 GHz -11.08 dém ndé 26.00 dB TL 1 1.8794042 GHz -8.07 dém ndé 26.00 d8
T2 1 L BEOGL54 GHz -10.69 dém Q factor 15415 T2 1 1.6806042 GHz -8.31 dBm Q factor 1566.6
L ) L )i ) L
3 6: .
ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.03 dBm| ™Il 15.65 dBm|
. 1.87995800 GHz 1.88082120 GHz
20 - 20 [
_ 7 ndg 26.00 dB| nde 26.00 dB|
- A e B, 3.039000000 MHz o e N e e 3.074900000 MHZ|
J Q factor b 618.6) i Q factor 4 611.7]
0d / \ 0d .
0 f ¢ 0 5
/ \
20 d 2 20 di
/
P, N S -
vV 20
-40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1579958 GHz 16.03 dBm ndB down 3.039 MHz ML 1.8808212 GHz 15.65 dBm ndB down 3.0749 MHz
TL 1 1.B784715 GHz -10.31 dém ndé 26.00 dB TL 1 1.8784715 GHz -10.52 dém ndé 26.00 d8
T2 1 L BELEL05 GHz -10.06 dém Q factor 516.6 T2 1 1.8815465 GHz -10.39 dém Q factor 511.7
L I ) - L I ] b
pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.43 dBm| ™Il 14.22 aBm)|
1.87919100 GHz 1.88020000 GHz
20 20
. ndB 26.00 dB)| o ndB 26.00 dB|
o NP By S, 4.875000000 MHZ| 104 A A e A W B e P 4.815000000 MHZ]
T q factor 385.5 i q factor \ 390.5
0 di f r 0di t
B ] |
-tod - “\I‘ -10d - .
20 d \ 20 d +
/ I / :
a0 \ I - so.deny v 4 \oad
N AT k Ao v T
AN A Ol NI WA 7
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML LE79191 GHz 15.43 dBm ndB down 4.675 MHz ML 1.8802 GHz 14.22 dBm ndB down 4,515 MHz
TL 1 1.877612 GHz -10.00 dém ndé 26.00 dB TL 1 1.877562 GHz -11.65 dém ndé 26.00 d8
T2 1 1862483 GHz -10.39 dém Q factor 385.5 T2 1 1.882378 GHz -11.59 dém Q factor 330.5
L I ) - L I ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .50 aBm)| ™Il 15.63 dBm)|
1.8815580 GHz 1.8791010 GHz
ol
= _mdB 26.00 dB| « ndB 26.00 dB)|
0 ~ ST B ©.890000000 MHZ 104 P e A Bt e ©.950000000 MHZ]
] Q factor \ 190.2] ] Q factor \ 188.9)
LE ] T 0d 7
10 d -3 ¥ 10 d
/ 1
1
/ |
A \ s . N
e T
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 20.0 MHZ CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LBBL553 GHz 15.80 dBm ndB down .65 MHz ML 1.679101 GHz 15.63 dBm ndB down 9,95 MHz
T1 1 1.875125 GHz -10.14 dBm ndé 26.00 dB TL 1 1.875085 GHz -9.87 dém ndé 26.00 d8
T2 1 1885015 GHz -10.14 dém Q factor 190.2 T2 1 1.885035 GHz -10.15 dém Q factor 188.9
L ) - L )i ) L

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 1

6QAM

L )

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.80 dBm| ™Il 14.63 dBm|
1.8806890 GHZ 1.8744260 GHz
20 r 20
T ndB 26.00 dB| Y ndB 26.00 dB|
04 A A | TV B e SV 14.685000000 MH 104 Vr AL B A 14.535000000 MH]
IJ Q factor 128.1] qQ factor 1 129.0|
od 0ol |
] 12
BUE -10 di v
K
/ \
20 d — 20 d JI‘ -
L
" [P ALY - poun 1 -
A T WYL W TA S TAve ey
-40 -40 df
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1580683 GHz 14.80 dBm ndB down 14.685 MHz ML 1.574428 GHz 14.63 dBm ndB down 14,535 MHz
T1 1 1.872687 GHz -11.42 d8m nds 26.00 d8 T1 1 1.872717 GHz -11.90 d8m nds 26.00 da
T2 1 1887373 GHz -11.43 dém Q factor 128.1 T2 1 1.887253 GHz -11.25 dém Q factor 125.0

J

L I ]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.75 aBm)|
1.8779620 GHz
= ) 26.00 dB| @ M1 26.00 dB|
R, A 10.181000000 MH 19.021000000 MH
104 A Bty A, - 10d 7 SN P ‘]
1( Q factor ! 98.2| i/ % ! 98.7]
0 di 0di
) |
-1 d -+ \r 10 di o 8
/ | /
20 d 1 L‘I 20 d
. e . L
= Aen N RSP T e,
|3 i S A e o
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 40.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1583558 GHz 13.16 dém ndB down 19.161 MHz ML 1.677962 GHz 12.75 dém ndB down 19,021 MHz
TL 1 1.87049 GHz -12.68 dém ndé 26.00 dB TL 1 1.870529 GHz -13.66 dBm nds 26.00 da
T2 1 188967 GHz -13.24 dam Q factor 96.2 T2 1 1.88955 GHz -12.86 dém Q factor 98.7
L I ) - L I ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.23 dBm| ™l 14.70 aBm|
1.88004480 GHz 1.87906490 GHz
= i ndB 26.00 dB| « X‘ 26.00 dB|
w0 N 4 ey 1.230800000 MHZ 104 i B Rt 3.009000000 MHZ]
7 Qfacfor | 1527.5| 7 Q factor 624.5]
/
0 di 0
/ kY
¥, 2 o
-tod \'J .10 d 7
/ \ /
20 1 T 20 7
ooy P RV | AL VaNy — /
30 4 = By
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 L BE00443 GHz 14.23 dBm ndB down 1.2308 MHz ML 1.5750049 GHz 14.78 dBm ndB down 3,009 MHz
T1 1 1.8793846 GHzZ -11.97 dém nds 26.00 d8 TL 1 1.8784895 GHz -11.31 dém ndé 26.00 d8
T2 1 1.BA0G154 GHz -11.47 dBm Q factor 1527.5 T2 1 1.8614985 GHz -11.29 dém Q factor 624.5
L ) L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.94 dBm| ™Il 14.94 dBm|
1.88185800 GHz
20 s 20
ndB Ma 26.00 dB| ndB 26.00 dB|
an A ] 5 e e Tt o e
04 Ny L ’\"'Ey‘;,«"*n_/\"- 4.915000000 MHz 104 L~ . B e 9.690000000 MHZ]
Q factor \l 382.9) / Q factor 194.4
od 4 0d T
\ | |
Y2 Ti A
BUE! = -10d 7 :E
20d \ 20 o '_f
e
A ] i, VAN
T e = s - EL -
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1E81853 GHz 13.94 dBm ndB down 4.915 MHz ML 1.883738 GHz 14.34 dBm ndB down 9,69 MHZ
T1 1 1.877572 GHz -12.34 ddm nds 26.00 d8 T1 1 1.875145 GHz -11.09 dém ndé 26.00 d8
T2 1 1862483 GHz -12.18 dém Q factor 362.9 T2 1 1.884835 GHz -12.77 dém Q factor 194.4
L I ) - L I ] b
pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 0dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 0dE SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.71 aBm| 11.54 aBm|
- o L -
w0 o A et pnerB e A 14176000000 MH 104 N P 10.021000000 MH]
] afatrar V) 133.0) fv - V7 \ 99,9
od i 0 d i
) 1
L di | 4
04 -10 Y ¥
20 \ 20 df / +
) \a . - \
Eil il ooy R IRHBmAT * A 1 v
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1B85574 GHz 13.71 dBm ndB down 14.176 MHz ML 1.883758 GHz 11.54 dBm ndB down 19,021 MHz
T1 1 1.872897 GHz -11.86 d8m nds 26.00 d8 T1 1 1.870609 GHz -14.03 d8m nds 26.00 da
T2 1 1887073 GHz -13.52 dém Q factor 133.0 T2 1 1.88963 GHz -14.11 dém Q factor 95.0
L I ) - L I ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.10 1.09 2.72 2.73 4.49 4.46 8.99 8.97 | 13.49 | 13.46 | 17.90 | 17.86
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH 1.09 - 2.75 - 4.50 - 8.97 - 13.49 - 17.94 -
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